

C ORIGINALS SPORTS LTD.
UNIT K, 9/F., SUMMIT BUILDING, 30 MAN YUE STREET, HUNGHOM, KOWLOON, HONGKONG

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : ICE SKATING HELMET
Style / Item No. : S1353
Size : 54cm-58cm, 58cm-62cm
HPI(from basic plane) : 54cm-58cm: 45mm For J-F2220
58cm-62cm: 53mm For O-F2220
Test Performed : ASTM F1849-07 (Reapproved 2012) plus ASTM F1446-15b
Sample Receiving Date : May 09, 2018
Further Information Receiving Date : Jul 23, 2018
Test Performing Date : May 09, 2018 to Jul 25, 2018
Test Result(s) :

Test Requested	Result
ASTM F1849-07 (Reapproved 2012) plus ASTM F1446-15b (Exclude clause 12.3)	Pass

Signed for and on behalf of
Guangzhou Branch,
SGS-CSTC Ltd.



Arthur Mak
Approved Signatory



SGS-CSTC (China) Technical Services Co., Ltd.
Guangzhou Branch Testing Center Headlines

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

198 Kazhu Road, Solentech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075191 www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075191 e sgs.china@sgs.com

Number of Tested Sample: 4 piece(s) / size

Test Conducted: Based on **ASTM F1849-07 (Reapproved 2012)** Standard Specification for Helmets Used in Short Track Speed Ice Skating (Not to Include Hockey)

Test Results: Details shown as following table

Clause	Test Method/Requirement	Result
3	Labels and Warnings	
3.1	Shall meet the requirements of Test Methods F 1446.	Pass
3.2	Headgear designed to comply with this and other standards may proclaim uses as certified by the manufacturer.	Pass
3.3	Headgear designed to comply with this and other standards may proclaim uses as certified by the manufacturer.	Pass
6	Retention System Testing	
6.3	The retention system shall remain intact and the helmet shall remain on the headform.	Pass See annex 4
6.5	The retention system shall remain intact without elongating more than 30 mm.	Pass See annex 2
7	Impact Sites and Projections	
7.2	Projections—Any unfaired projection extending more than 7 mm from the helmet's outer surface shall break away or collapse when impacted with forces equivalent to those produced by applicable impact-attenuation tests in Section 10. There shall be no fixture on the helmet's inner surface projecting more than 2 mm into the helmet interior except occipital stabilizers and foam fit pads.	Pass
9	Impact Testing	
9.8	The peak acceleration of each impact shall not exceed 300 g.	Pass See annex 1

Test Conducted: Based on **ASTM F1446-15b** Standard Test Methods for Equipment and Procedures Used in Evaluating the Performance Characteristics of Protective Headgear

Test Results: Details shown as following table

Clause	Test Item / Test Requirement / Test Method	Test Result
12.2	Configuration The helmet shall be constructed to reduce or minimize injury to that portion of the head that is within an area above the test line and to remain on the wearer's head during impact.	Pass
12.3	Materials Materials known to cause skin irritation or disease cannot be used in the helmet. Lining materials, if used, may be detachable for washing. If hydrocarbons, cleaning fluids, paints, transfers or other additions will affect the helmet adversely, a warning shall be provided.	NT
12.4	Labeling Each helmet shall contain labels with at least the following information, using terms and symbols commonly known and visible to users. The label(s) should be likely to	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Clause	Test Item / Test Requirement / Test Method	Test Result
	remain on the helmet and legible throughout the intended design life of the helmet.	
12.4.1	The number of the standard specification which the manufacturer certifies that it meets, including the two-digit version year appended to the number.	Pass
12.4.2	Model designation.	Pass
12.4.3	Name of manufacturer.	Pass
12.4.4	Month and year of manufacture.	Pass
12.4.5	A label that warns the user that no helmet can protect against all possible impacts and that for maximum protection the helmet must be fitted and attached properly to the wearer's head in accordance with the manufacturer's fitting instructions.	Pass
12.4.6	A label that warns the user that the helmet may, after receiving an impact, be damaged to the point that it is no longer adequate to protect the head against further impacts, and that this damage may not be visible to the user. This label should also state that a helmet that has sustained an impact should be returned to the manufacturer for competent inspection or be destroyed and replaced.	Pass
12.4.7	A label that warns the user that the helmet can be damaged by contact with common substances (for example, certain solvents, cleaners, hair tonics, etc.) and that this damage may or may not be visible to the user. This label should also list any recommended cleaning agents or procedures, or both.	Pass
12.4.8	Any other warnings, cautions, or instructions specified in the individual standard specification.	Pass
12.4.9	Each helmet shall have accompanying fitting and positioning instructions including graphic representation of proper positioning.	Pass
12.5	Projections	
12.5.1	Interior Projections Any internal rigid projections that can contact the wearer's head during impact shall be protected by some means of cushioning or force spreading. Visually inspect a single helmet form the set form the presence of any interior projections. Verify that if projections are present they are protected	Pass
12.6	Vision	
12.6.1	Peripheral Vision The helmet to be tested shall be placed on a reference headform the same size as the test headform to be used. The helmet shall be centered laterally and seated firmly on the reference headform with the preload ballast on the helmet, then positioned according to the HPI. Ensure that the brow is parallel to the basic plane. Measure the peripheral vision on a single sample of each helmet set. The peripheral vision is measured horizontally to each side of the midsagittal plane through Point K. The vision shall be unobstructed through an angle on either side of the midsagittal plane from Point K as identified in the individual performance standards.	Pass See annex 3

Remark: 1. N/A = Not applicable.
2. N/T = Not tested as per client's request.



Impact attenuation instrument system check:

Systems check	Trial drop	Drop Height (cm)	VEL. m/sec	Milliseconds at		
				Peak G	150 g	200 g
Pre-test	1	158.7	5.40	401.1	2.63	2.21
	2	158.9	5.41	401.5	2.61	2.21
	3	158.8	5.43	400.7	2.63	2.23
Pretest average		--	--	401.1	--	--
Post test	1	158.7	5.40	401.4	2.63	2.22
	2	158.9	5.42	401.4	2.62	2.22
	3	158.9	5.43	400.8	2.63	2.23
Post test average		--	--	401.2	--	--
Difference between pretest and post test averages				0.1g	Difference not to exceed 5%	

Model: S1353

Size: 54-58 cm

Head form: J ISO

HPI (From basic plane): 45 mm

Annex-1: Impact energy attenuation test data

Ambient temperature at time of test: 22.3 °C

Condition	Sample Mass (g)	Anvil	Impact Loc.	Vel.-m/sec	Peak'G	Result
Ambient Condition No.1	259.7	Flat	Left	6.31	207.1	Pass
		Flat	Rear	6.30	297.0	Pass
		Edge	Front	3.71	65.8	Pass
		Flat	Crown	6.24	216.8	Pass
		Flat	Right	6.24	227.0	Pass
High Temperature No.2	254.9	Flat	Front	6.23	203.8	Pass
		Flat	Left	6.24	213.1	Pass
		Edge	Rear	3.73	64.9	Pass
		Flat	Right	6.23	220.5	Pass
		Flat	Crown	6.31	201.5	Pass
Low Temperature No.3	256.4	Flat	Crown	6.25	217.3	Pass
		Flat	Left	6.27	216.8	Pass
		Edge	Right	3.71	84.3	Pass
		Flat	Front	6.28	210.8	Pass
		Flat	Rear	6.23	224.7	Pass
Water Immersion No.4	257.0	Flat	Front	6.25	191.8	Pass
		Flat	Rear	6.26	230.2	Pass
		Edge	Crown	3.71	80.6	Pass
		Flat	Left	6.29	198.7	Pass
		Flat	Right	6.26	206.6	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Annex-2: Retention system strength test data

Ambient temperature at time of test: 22 °C

Condition	Elongation (mm)	Result
High Temperature No.2	23.6	Pass
Low Temperature No.3	24.5	Pass
Water Immersion No.4	22.8	Pass

Annex 3: Peripheral vision test results

Ambient temperature at time of test: 22.3 °C

Positioning Index: 45 mm

Peripheral Vision: >105 degrees

Annex 4: Position stability test results

Ambient temperature at time of test: 22.3 °C

Condition	Test description	Result
Ambient Condition No.1	Hemet remained on the test headform after testing	Pass

Model: S1353

Size: 58-62 cm

Head form: O ISO

HPI (From basic plane): 53 mm

Annex-1: Impact energy attenuation test data

Ambient temperature at time of test: 22.3 °C

Condition	Sample Mass (g)	Anvil	Impact Loc.	Vel.-m/sec	Peak'G	Result
Ambient Condition No.1	295.1	Flat	Rear	6.25	202.0	Pass
		Flat	Left	6.31	197.4	Pass
		Edge	Front	3.73	71.3	Pass
		Flat	Right	6.27	188.5	Pass
		Flat	Crown	6.20	196.4	Pass
High Temperature No.2	299.9	Flat	Crown	6.29	191.8	Pass
		Flat	Front	6.26	199.2	Pass
		Edge	Rear	3.84	75.0	Pass
		Flat	Left	6.29	187.6	Pass
		Flat	Right	6.23	186.2	Pass
Low Temperature No.3	298.8	Flat	Crown	6.23	200.1	Pass
		Flat	Left	6.24	193.6	Pass
		Edge	Right	3.79	81.1	Pass
		Flat	Front	6.30	219.1	Pass
		Flat	Rear	6.29	215.9	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Water Immersion No.4	297.5	Flat	Front	6.29	206.2	Pass
		Flat	Rear	6.25	203.8	Pass
		Edge	Crown	3.72	75.0	Pass
		Flat	Left	6.23	190.9	Pass
		Flat	Right	6.29	196.4	Pass

Annex-2: Retention system strength test data

Ambient temperature at time of test: 22.3 °C

Condition	Elongation (mm)	Result
High Temperature No.2	23.1	Pass
Low Temperature No.3	24.6	Pass
Water Immersion No.4	22.8	Pass

Annex 3: Peripheral vision test results

Ambient temperature at time of test: 22.3 °C

Positioning Index: 53 mm Peripheral Vision: >105 degrees

Annex 4: Position stability test results

Ambient temperature at time of test: 22.3 °C

Condition	Test description	Result
Ambient Condition No.1	Hemet remained on the test headform after testing	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Sample Photos:


<p>Front view</p>	
<p>Side view</p>	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com



<p>Bottom view</p>	
<p>Label</p>	<div data-bbox="544 1151 1321 1440" style="border: 1px solid black; padding: 5px;"> <p>C Originals Sports Ltd,Dongguan/China Model: S1353 ASTM F1849 Size: S/M (54cm-58cm) Weight: 260grams MFG Date: 07/2018 www.cooosports.com sales@cooosports.com</p> </div> <div data-bbox="544 1489 1321 1778" style="border: 1px solid black; padding: 5px; margin-top: 10px;"> <p>C Originals Sports Ltd,Dongguan/China Model: S1353 ASTM F1849 Size: L/XL(58cm-62cm) Weight: 300grams MFG Date: 07/2018 www.cooosports.com sales@cooosports.com</p> </div>



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

<p>Label</p>	<p>WARNING</p> <ul style="list-style-type: none"> -This helmet meets the ASTM F1849-07 safety standards manufactured by C ORIGINALS SPORTS LIMITED, July 2018. For short/long track speed ice skating (excluding hockey) use only. -Read owner's manual before using or cleaning helmet. -No helmet can protect against all possible impacts and that for maximum protection the helmet must be fitted and attached properly to the wearer's head in accordance with the manufacturer's fitting instructions. -The helmet may, after receiving an impact, be damaged to the point that it is no longer adequate to protect the head against further impacts, and that this damage may not be visible to the user. This label should also state that a helmet that has sustained an impact should be returned to the manufacturer for competent inspection or be destroyed and replaced. -For maximum protection please ensure the helmet is of good fit and check that all straps/fastening mechanisms are secure. -During use the helmet must be secured under the jaw. -This helmet is designed to absorb energy during a severe blow through partial destruction of the shell and /or lining. Even though damage may not be visible, replace the helmet if such an accident occurs. -Substances such as solvents, paints, adhesives and cleaning solutions can cause damage to the helmet and make it ineffective in the result of an accident. For the cleaning of your helmet just hand wash the outer shell with cold water and neutral soap, letting your helmet dry naturally. -Don't modify your helmet as this may affect its protective capacity. This helmet is made almost entirely of Polystyrene and maybe penetrated by sharp objects. -This helmet should not be used by children while climbing or doing other activities when there is risk of hanging and strangulation.
<p>Instruction</p>	<p>SAFETY by C ORIGINALS</p> <p>The helmet mentioned in this report is not intended for use in any other sport than the one mentioned in the report. It is not intended for use in any other sport than the one mentioned in the report. It is not intended for use in any other sport than the one mentioned in the report.</p> <p>CE NOTIFIED BODIES:</p> <p>SGS United Kingdom Ltd, Weston-super-Mare, BS22 6WA, UK. Notified Body No. 0120</p> <p>ASTM F1849</p> <p>Model: 181531</p> <p>C ORIGINALS</p> <p>HELMETS</p> <ul style="list-style-type: none"> ISH/BIATHLON HIIHI/BIKING WILDLIFE SKI/BIATHLON WINDSURF <p>C ORIGINALS LTD.</p> <p>Unit 8, 9/A, Sunrise Building, 30 Man Yue Street, Hung Hom, Kowloon, Hong Kong</p> <p>www.coriginals.com</p>



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

<p>Instruction</p>	<p>GB WELCOME TO THE WORLD OF C ORIGINALS</p> <p>Before using your new C ORIGINALS helmet read the instructions carefully. Failure to do so might be detrimental to the safety performance of the helmet.</p> <p>SAFETY WARNING - Read very carefully</p> <p>WARNING! - No helmet can protect you from all types of impact even if predicted. The standard of protection provided by any helmet is however limited. As it cannot be predicted when you are going to need it put it on every time you go out on your bicycle.</p> <p>WARNING! - Only use a helmet that hugs your face and head. Fasten the strap under the chin using the fasteners.</p> <p>A helmet may perform its role of protection ONLY if worn correctly AND correctly fastened. For further information on how to fit the helmet correctly see the section below - "FITTING THE HELMET".</p> <p>WARNING! - This helmet must not be used by children in play areas, for climbing or generally for any activity that could lead to risk of strangulation should the child become caught up by the helmet.</p> <p>WARNING! - This helmet must not be used, in any way whatsoever, when riding motorbikes or mopeds.</p> <p>WARNING! - If your helmet gets knocked it must be immediately replaced with a new one. Your helmet has been designed to deflect the energy from a blow over a wide area. Your helmet might seem undamaged but even after just one blow its usefulness may be affected. A helmet that has received a blow MUST be destroyed and replaced with a new one.</p> <p>PRACTICAL ADVICE - Handle the helmet carefully, avoid dropping it, throwing it or using it to sit on.</p> <p>WARNING! - The helmet must be used without making any modifications to it or removing any part of it! Only original "C Originals" helmet" spare parts must be used available at authorized stores. Any other sort of adaptation to the helmet will be detrimental to its performance and, therefore, to its safety.</p> <p>The helmet may be fitted with a sun shield; it should only be fitted to the slots provided.</p>
<p>Instruction</p>	<p>PRACTICAL ADVICE - Wash the exterior of the helmet with cold water and neutral soap. Leave to dry naturally.</p> <p>WARNING! - The use of hydrocarbons or other detergents may damage the helmet and be detrimental to its safety!</p> <p>For this reason avoid the application of adhesives and / or paints and contact with corrosives or other harmful chemicals. When not in use avoid exposure to sun or other sources of heat (for example in the rear window of the car).</p> <p>WARNING! - ALWAYS inspect the helmet carefully before putting it on:</p> <ul style="list-style-type: none"> - check the condition of the strap and stitching; - check that the pivots (holding the chin strap and placed on the exterior of the helmet) and the dividers (that allow the chin strap to be adjusted below the ears) are in perfect condition; - check that the fastener (buckle) works correctly (try fastening and unfastening it). See figure 1. Sometimes it is impossible to be sure that the helmet is still completely functional. Therefore C Originals's advice is to ALWAYS check before use that the polystyrene skullcap is not cracked or deformed (for any reason whatsoever, even if the cause is unknown). If so the helmet must be replaced. <p>PRACTICAL ADVICE -No known deterioration in the materials used due to ageing has been observed; however, C Originals advises that the helmet be replaced after 5 years normal use.</p> <p>FITTING THE HELMET</p> <p>WARNING! - For correct performance the helmet must be the right size and correctly adjusted (with the chin strap firm under all conditions of use.) Place the helmet on the head making sure that it comes half-way down your forehead (do not push the helmet too far back!). See figure 2. Fasten the fastener under the chin: adjust the tightness of the strap using the buckle itself and the tightness of the size adjustment system by turning the knob clockwise to tighten and anti-clockwise to slacken. See figure 3. When the chinstrap is well fitted and correctly adjusted the helmet should not easily be moved or removed from the head. Avoid over tightening the strap or this will make the helmet uncomfortable to wear. If this should happen slacken the strap using the buckle or turn the knob slightly anti-clockwise.</p> <p>SAFETY</p> <p>This helmet holds a class 2 certificate for individual safety (IP1) and has been manufactured in accordance with EC Directive 89/686.</p> <p>The bodies that have been notified for the issue of EC Certification are listed on figure 4.</p>



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Front test line for (J) F2220 head form



Side test line for (J) F2220 head form



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Rear test line for (J) F2220 head form



Front test line for (O) F2220 head form



<p>Side test line for (O) F2220 head form</p>	
<p>Rear test line for (O) F2220 head form</p>	

End of Report

